Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5180 Antl 52.08 2.83 4

NVNT a 5200 Antl 51.88 2.85 4.02
NVNT a 5240 Antl 52.08 2.83 4

NVNT a 5180 Ant2 52.08 2.83 4

NVNT a 5200 Ant2 51.87 2.85 4.02
NVNT a 5240 Ant2 52.08 2.83 4

NVNT a 5180 Sum 51.87 2.85 4.02
NVNT a 5200 Sum 52.08 2.83 4

NVNT a 5240 Sum 51.87 2.85 4.02
NVNT n20 5180 Antl 47.92 3.19 4.35
NVNT n20 5200 Antl 47.92 3.19 4.35
NVNT n20 5240 Antl 47.92 3.19 4.35
NVNT n20 5180 Ant2 47.92 3.19 4.35
NVNT n20 5200 Ant2 47.92 3.19 4.35
NVNT n20 5240 Ant2 47.92 3.19 4.35
NVNT n20 5180 Sum 47.71 3.21 4.37
NVNT n20 5200 Sum 47.71 3.21 4.37
NVNT n20 5240 Sum 47.71 3.21 4.37
NVNT n40 5190 Antl 33.68 4.73 7.75
NVNT n40 5230 Antl 33.85 4.7 7.69
NVNT n40 5190 Ant2 33.85 4.7 7.69
NVNT n40 5230 Ant2 33.59 4.74 7.75
NVNT n40 5190 Sum 33.59 4.74 7.75
NVNT n40 5230 Sum 33.85 4.7 7.69
NVNT ac20 5180 Antl 44.87 3.48 4.98
NVNT ac20 5200 Antl 45.09 3.46 4.95
NVNT ac20 5240 Antl 44.87 3.48 4.98
NVNT ac20 5180 Ant2 45.09 3.46 4.95
NVNT ac20 5200 Ant2 44.87 3.48 4.98
NVNT ac20 5240 Ant2 45.09 3.46 4.95
NVNT ac20 5180 Sum 44.4 3.53 4.95
NVNT ac20 5200 Sum 44.27 3.54 4.98
NVNT ac20 5240 Sum 44.87 3.48 4.98
NVNT ac40 5190 Antl 31.15 5.07 8.77
NVNT ac40 5230 Antl 32.39 4.9 8.77
NVNT ac40 5190 Ant2 30.81 511 8.77
NVNT ac40 5230 Ant2 32.19 4.92 8.85
NVNT ac40 5190 Sum 32.39 4.9 8.77
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NVNT ac40 5230 Sum 32.1 4.93 8.85
NVNT ac80 5210 Antl 23.05 6.37 13.51
NVNT ac80 5210 Ant2 22.81 6.42 13.7
NVNT ac80 5210 Sum 23.12 6.36 13.51




Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.18000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.69 dB
ef 20.00 dB
13

peT 4
Mkr1 955.0 ps

10.44 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y R TV T T=T: N  E— |
[ i185me| _A6S2dBm| | | ]
443 ms|  i688dBm| | [ | Freq Offset
) I I S I 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB

Center 5.200000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Sweep 10.

DET |
Mkr1 1.792 ms|
15.98 dBm

5.200000000 GHz

Span 0 Hz
00 ms (10001 pts

CF Step
8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH

-
c

ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT a 5200MHz Antl



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA
AC

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dB

DET | \
Mkr1 1.958 ms|
15.26 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
| [
]
I Freq Offset
[ ] 0 Hz
I -
M (—
[ ]
] Scale Type
]
I || Lin
[ -

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.180000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.67 dB
Ref 20.00 dBm

DET [ N
Mkr1 509.0 ps
-13.28 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
T YT N N E— | [
T 7so0we| _A033dBm| | | ]
T eBoows|  Ab7EdBm| | [ | Freq Offset
I I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT a 5180MHz Ant2



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.20000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.66 dB
Ref 20.00 dBm

DET |
Mkr1 3.591 ms|

13.77 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y-, B =T I S E— |
[ 3Eyame|  Sg9dBm| | | ]
T 407tms|  A526dBm| | [ | Freq Offset
) I I S IR 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2400000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.65 dB
Ref Q.UO dB|

DET |
Mkr1 1.510 ms|
12.56 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
I Y 7Y =T I I — | S
[ i7A0me| _A0BSdBm| | | ]
T qe0ms|  GebdBm| | [ | Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT a 5240MHz Ant2



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.18000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 269 dB
. Rgf 20.00 dBm
1M

peT 4 .
Mkr1 422.0 ps
15.95 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
7YY B T LT N S E— | S
T e530ue|  OtddBm| | | ]
T o020ms|  149tdBm| | [ ] Freq Offset
I I I S B DlE
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.200000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

Sweep 10.00 ms (10001 pts

Mkr1 348.0 ps
-18.71 dBm

5.200000000 GHz

Span 0 Hz CF Step
8.000000 MHz

Man

Auto

MKR| MODE TRC| SCL! FUNCTION

FUNCTION WIDTH

ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT a 5200MHz Sum



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.24000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET |
Mkr1 2.342 ms|
13.24 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o e3aams|  1324dBm| | el
[ 9%i3me|  Ss4dBm| | | ]
T 9R3Ims|  A699dBm| | [ | Freq Offset
e ] 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.1800000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.69 dB
Ref 20.00 dBm

DET |
Mkr1 2.372 ms|
11.80 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
77 T BT T T N  E— |
[ 9%same| _AGS6dBm| | | ]
T 9REIms|  i169dBm| | [ ] Freq Offset
) I I R B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT n20 5180MHz Ant1



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

AC SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET |
Mkr1 2.620 ms|
13.51 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y B =T N S E— | S
[ SEjome| _A®brdBm| | | ]
T 300ms|  4097dBm| | [ | Freq Offset
) I I S B OHz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2400000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET |
Mkr1 1.403 ms|
-21.19 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
I Y T YT N N E— | S
T ie53me| _ A183dBm| | | ]
T i#Bims|  23d#dBm| | [ ] Freq Offset
I I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT n20 5240MHz Antl



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA
AC

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS

Ref Offset 2,67 dB
Ref 20.00 dBm

DET | \
Mkr1 1.570 ms|
13.25 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
| [
]
I Freq Offset
[ ] 0 Hz
I -
M (—
[ ]
] Scale Type
]
I || Lin
[ -

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.200000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.66 dB
Ref 20.00 dBm

DET [ N
Mkr1 2.827 ms|
11.52 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
e eEmarms|  1152dBm| | el
 30ime| _A07édBm| | [ ]
T 3307ms|  d043dBm| | [ | Freq Offset
) I I S B OHz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
[ R R R S | . Lin
I I I I I -
MSG STATUS

Duty Cycle NVNT n20 5200MHz Ant2



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.24000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.65 dB
Ref 20.00 dBm

3

Center 5.240000000 GHz

peT 4
Mkr1 3.054 m

S

11.98 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

-
c

ICTION VALUE

»

m

1

5.240000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Res BW 8 MHz #YBW 8.0 MHz
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH
| 3054ms] 1198dBm[ |
[ 3304ms] 1054dBm| |
[ 3534ms] 13.92dBm[ |
N N A
I N A
I N A
I N R
| A I
| A I
10 - ]
1 I I I I B
MSG STATUS

Duty Cycle NVNT n20 5240MHz Ant2

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.1800000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Offset 2,69 dB
Ref 20,00 dBm
3

Center 5.180000000 GHz

peT 4
Mkr1 738.0 p

S

8.25 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

-
c

ICTION VALUE

»

m

1

5.180000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Res BW 8 MHz #VBW 8.0 MHz
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH
738.0 us 825dBm| |
989.0 s 363dBm| |
1.218 ms 1416dBm| |
I A I
I I I
I I I
N A
- @ 1
- @ 1
10 I
11 I I I I B
MSG STATUS

Duty Cycle NVNT n20 5180MHz Sum



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF Q AC

Center Freq 5.200000000 GHz
\Fainlon

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4 .
Mkr1 466.0 ps
13.42 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH UNCTION VALUE =
Y B YT N N E— | S
 7i70us|  Se8dBm| | | ]
T eabous|  A27idEm| | [ ] Freq Offset
I I I I B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.240000000 GHz
Foatow

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 d

Center 5.240000000 GHz

#VBW 8.0 MHz

5.240000000 GHz

CF Step
8.000000 MHz
Man

Auto

CTIONVALUE -

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT n20 5240MHz Sum



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.190000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

3

Center 5.190000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET | \
Mkr1 1.886 ms|
-34.14 dBm

5.190000000 GHz

Span 0 Hz

Sweep 10.00 ms (10001 pts; 8.000000 MHz

Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE =~
| [
I
I Freq Offset
I R | [
]
I Scale Type
I
I . | Lin
e

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.230000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET [ N
Mkr1 3.726 ms|
-26.19 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
- 7 T N T YT N N E— | S
[ 30%80me| _ 675dBm| | | ]
T 4ioms|  244ddBm| | [ | Freq Offset
) I I S B OHz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
[ R R R S | . Lin
I I I I I -
MSG STATUS

Duty Cycle NVNT n40 5230MHz Ant1



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.190000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.66 dB
Ref 20.00 dBm

peT 4 .
Mkr1 270.0 ps
-20.48 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
700 us| —— | SS—
T 5340us| ]
T ebA0us| ] Freq Offset
I I 0Hz
I I -
I I |
I I
I ] Scale Type
I ]
I il Lin
I I

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.230000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.65 dB
Ref 20.00 dBm

DET [ N
Mkr1 2.542 ms|
7.60 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 2saams|  7e0aBm| | Tl
T 57aTms|  426dBm[ | | ]
[ 9ojms| __8e7dBm[ | | ] FreqOffset
e ] 0Hz
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Duty Cycle NVNT n40 5230MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT N
Ref Offset 2.68 dB Mkr1 1.134 ms|

Ref 20.00 dBm 8.51 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
—— | SS—
. R
E— FreqOffset
] I 0Hz
] I -
] N [
] ]
] R Scale Type
] ]
10 ] ] -
11 — | Lin
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.230000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ N
Mkr1 3.381 ms|
Ref 20.06 dBm -19.08 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
I ¥ N Y Y =T I I E— | S
[ 3&3ms|  A022dBm[ [ |
[ 37¢6ms|  2043dBm[ [ [ | Freq Offset
- 0Hz
I I R R R -
I I I R N |
I I B S R
- Scale Type
-
10 Y I B R R | o Lin
11 I S I SR S B -
MSG STATUS

Duty Cycle NVNT n40 5230MHz Sum



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE| |
#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT N
Ref Offset 2,69 dB Mkr1 2.560 ms

Ref 20.00dBm 14.42 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
| [
I
] Freq Offset
] 0 Hz
I I -
I I | [
]
I Scale Type
I
I . | Lin
I B -

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.200000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET I N
Mkr1 3.614 ms
Ref 20.00 dBm , 11.69 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
e 3G1ams|  11e9dBm| | el
[ 3me0me| _ABSldBm| | | ]
T 4082ms|  g20dEm| | [ ] Freq Offset
) I I N B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5200MHz Antl



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT N
Ref Offset 2.68 dB Mkr1 2.664 ms|

Ref 20.00 dBm 9.05 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
T 26eams|  90sdBm| [ T Rl
T Soiims|  2dedBm[ [
T 3fams[  d32tdBm[ [ [ | Freq Offset
I I R B R 0Hz
I I R R R -
I I I R N |
I I B S R
- Scale Type
-
10 Y I B R R | o I
11 I N O N N ——wkw -
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.180000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ N
Mkr1 3.073 ms|
Ref 20.06 dBm 11.77 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! X FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Y
| 1177dBm[ |
| 1025dBm| |
[ o68dBm[ |
I
[
[
I I
I I
I I
I
I B

Log Lin

1

Duty Cycle NVNT ac20 5180MHz Ant2



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA
AC

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

#Avg Type: RMS

Ref Dffset 2.66 dB
Ref 20.00 dBm

DET | \
Mkr1 3.503 ms|
14.23 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
3503 ms| —— | SS—
3750ms| ]
] Freq Offset
I I 0Hz
I I -
I I |
I I
I ] Scale Type
I ]
I il Lin
I I

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.240000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.65 dB
Ref 20.00 dBm

DET [ N
Mkr1 2.234 ms|
-5.24 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
o 2aams|  saaaBm| | Tl
T Sagoms| d0ddBm[ | ]
[ oemams|  239dBm[ | | ] FreqOffset
e ] o
-8
) S BN I S [
-]
-] Scale Type
-]
10 I I R R R | i
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5240MHz Ant2



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.18000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.69 dB
Ref 20.00 dBm

peT 4
Mkr1 769.0 ps

14.16 dBm

5.180000000 GHz

Center 5.180000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
I 7T R T X T T=T I I E— | S
T opame| _A6r2dBm| | [ ]
T io4ms|  264dem| | [ | Freq Offset
I I I S B OHz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.2000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4
Mkr1 2.742 m

S|
-3.73 dBm

5.200000000 GHz

Center 5.200000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
YT I N — | [
5995 ms| 27idBm| | ]
i4d6dBm| | [ ] Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac20 5200MHz Sum



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.24000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm )

peT 4
Mkr1 2.625 m

S
12.76 dBm

5.240000000 GHz

Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
YT B YT I S E— | S
[ SEiame|  s39dBm| | | ]
T 3073ms|  4398dBm| | [ | Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
11 | I s I I I I
MSG STATUS

Duty Cycle NVNT ac20 5240MHz Sum

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.1900000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4
Mkr1 69.00 ps
-20.46 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y I Y Y I N E— | S
T siowe| _M0d2dBm| | [ ]
T 43%0ws|  87sdem| | [ | Freq Offset
I I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5190MHz Antl



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

. Keysight Spectrum Analyzer - Swept SA

RF AC SENSE:PULSE

Center Freq 5.23000000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.230000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4
Mkr1 141.0 p

S

-30.12 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH

1410

493.

-30.12 dBm

-29.92 dBm

>
e
I~
o
=3
i

] <
.
=3
=%
o
El

0

ICTION VALUE

»

m

1

5.230000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.1900000 GHz #Avg Type: RMS

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.66 dB
Ref 20.00 dBm

Center 5.190000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4
Mkr1 328.0 y

S

10.13 dBm

Span 0 Hz

Sweep 10.00 ms (10001 pts

FUNCTION FUNCTION WIDTH

10.13 dBm
-17.81 dBm
10.04 dBm

Y

-
c

ICTION VALUE

»

m

1

5.190000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT ac40 5190MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
RF s AC SENSE:PULSE|
Center Freq 5.230000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

peT N
Ref Offset 2.65 dB Mkr1 2.833 ms

Ref 20.00 dBm -22.31 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y- BT T I N E— |
 So7ime| _A707dBm| | | ]
T 3iBAms|  {006dBm| | [ | Freq Offset
) I I S B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

s Keysight Spectrum Analyzer - Swept SA
] RL RF 30Q AC SENSE:PULSE|
Center Freq 5.190000000 GHz . #Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

DET [ N
Mkr1 2.498 ms|

Ref Offset 2.68 dB
Ref 20.00 dBm 7.77 dBm

5.190000000 GHz

Center 5.190000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #YBW 8.0 MHz Sweep 10.00 ms (10001 pts 8.000000 MHz
Auto Man

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION WALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

Duty Cycle NVNT ac40 5190MHz Sum



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.230000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

DET | \
Mkr1 1.811 ms|
9.00 dBm

5.230000000 GHz

Center 5.230000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~
| [
]
I Freq Offset
[ ] 0 Hz
I -
M (—
[ ]
] Scale Type
]
I || Lin
[ -

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.210000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

1

Center 5.210000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 1.007 ms|
3.99 dBm

5.210000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Man

Auto

MKR| MODE TRC| SCL! X Y

FUNCTION FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac80 5210MHz Antl



Report No: SSP24070040-1E

FCC ID: 2BHNM-KINGFISHER

s Keysight Spectrum Analyzer - Swept SA
RF < AC
Center Freq 5.210000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.65 dB
Ref 20.00 dBm

Center 5.210000000 GHz
#VBW 8.0 MHz

5.210000000 GHz

8.000000 MHz
Man

Auto

CTIONVALUE -

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.210000000 GHz
Foatow

SENSE:PULSE

Trig: Free Run
#Atten: 30 dB

#Avg Type: RMS

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.210000000 GHz
#VBW 8.0 MHz

5.210000000 GHz

CF Step
8.000000 MHz
Man

Auto

CTIONVALUE -

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac80 5210MHz Sum



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 8.41 2.83 11.24 24 Pass
NVNT a 5200 Antl 8.77 2.85 11.62 24 Pass
NVNT a 5240 Antl 8.26 2.83 11.09 24 Pass
NVNT a 5180 Ant2 7.43 2.83 10.26 24 Pass
NVNT a 5200 Ant2 7.76 2.85 10.61 24 Pass
NVNT a 5240 Ant2 7.26 2.83 10.09 24 Pass
NVNT a 5180 Antl 8.21 2.85 11.06 24 Pass
NVNT a 5180 Ant2 7.27 2.85 10.12 24 Pass
NVNT a 5180 Sum 10.78 2.85 13.63 24 Pass
NVNT a 5200 Antl 8.43 2.83 11.26 24 Pass
NVNT a 5200 Ant2 7.9 2.83 10.73 24 Pass
NVNT a 5200 Sum 11.18 2.83 14.01 24 Pass
NVNT a 5240 Antl 7.99 2.85 10.84 24 Pass
NVNT a 5240 Ant2 6.1 2.85 8.95 24 Pass
NVNT a 5240 Sum 10.16 2.85 13.01 24 Pass
NVNT n20 5180 Antl 8.81 3.19 12 24 Pass
NVNT n20 5200 Antl 9.16 3.19 12.35 24 Pass
NVNT n20 5240 Antl 9.1 3.19 12.29 24 Pass
NVNT n20 5180 Ant2 6.78 3.19 9.97 24 Pass
NVNT n20 5200 Ant2 7.78 3.19 10.97 24 Pass
NVNT n20 5240 Ant2 7.24 3.19 10.43 24 Pass
NVNT n20 5180 Antl 8.32 3.21 11.53 24 Pass
NVNT n20 5180 Ant2 8.22 3.21 11.43 24 Pass
NVNT n20 5180 Sum 11.28 3.21 14.49 24 Pass
NVNT n20 5200 Antl 8.45 3.21 11.66 24 Pass
NVNT n20 5200 Ant2 7.52 3.21 10.73 24 Pass
NVNT n20 5200 Sum 11.02 3.21 14.23 24 Pass
NVNT n20 5240 Antl 8.44 3.21 11.65 24 Pass
NVNT n20 5240 Ant2 7.1 3.21 10.31 24 Pass
NVNT n20 5240 Sum 10.83 3.21 14.04 24 Pass
NVNT n40 5190 Antl 6.3 4.73 11.03 24 Pass
NVNT n40 5230 Antl 5.27 4.7 9.97 24 Pass
NVNT n40 5190 Ant2 4.75 4.7 9.45 24 Pass
NVNT n40 5230 Ant2 5.27 4.74 10.01 24 Pass
NVNT n40 5190 Antl 6.51 4.74 11.25 24 Pass
NVNT n40 5190 Ant2 5.56 4.74 10.3 24 Pass
NVNT n40 5190 Sum 9.07 4.74 13.81 24 Pass
NVNT n40 5230 Antl 4.93 4.7 9.63 24 Pass
NVNT n40 5230 Ant2 5.74 4.7 10.44 24 Pass
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NVNT n40 5230 Sum 8.36 4.7 13.06 24 Pass
NVNT ac20 5180 Antl 6.59 3.48 10.07 24 Pass
NVNT ac20 5200 Antl 7.33 3.46 10.79 24 Pass
NVNT ac20 5240 Antl 6.1 3.48 9.58 24 Pass
NVNT ac20 5180 Ant2 6.29 3.46 9.75 24 Pass
NVNT ac20 5200 Ant2 5.92 3.48 9.4 24 Pass
NVNT ac20 5240 Ant2 5.31 3.46 8.77 24 Pass
NVNT ac20 5180 Antl 6.36 3.53 9.89 24 Pass
NVNT ac20 5180 Ant2 6.34 3.53 9.87 24 Pass
NVNT ac20 5180 Sum 9.36 3.53 12.89 24 Pass
NVNT ac20 5200 Antl 6.73 3.54 10.27 24 Pass
NVNT ac20 5200 Ant2 5.84 3.54 9.38 24 Pass
NVNT ac20 5200 Sum 9.32 3.54 12.86 24 Pass
NVNT ac20 5240 Antl 6.54 3.48 10.02 24 Pass
NVNT ac20 5240 Ant2 5.75 3.48 9.23 24 Pass
NVNT ac20 5240 Sum 9.17 3.48 12.65 24 Pass
NVNT ac40 5190 Antl 2.81 5.07 7.88 24 Pass
NVNT ac40 5230 Antl 2.02 4.9 6.92 24 Pass
NVNT ac40 5190 Ant2 3.038 5.11 8.14 24 Pass
NVNT ac40 5230 Ant2 3.79 4.92 8.71 24 Pass
NVNT ac40 5190 Antl 1.42 4.9 6.32 24 Pass
NVNT ac40 5190 Ant2 3.21 4.9 8.11 24 Pass
NVNT ac40 5190 Sum 5.42 4.9 10.32 24 Pass
NVNT ac40 5230 Antl 2.47 4.93 7.4 24 Pass
NVNT ac40 5230 Ant2 4.16 4.93 9.09 24 Pass
NVNT ac40 5230 Sum 6.41 4.93 11.34 24 Pass
NVNT ac80 5210 Antl -3.34 6.37 3.03 24 Pass
NVNT ac80 5210 Ant2 -2.22 6.42 4.2 24 Pass
NVNT ac80 5210 Antl -3.69 6.36 2.67 24 Pass
NVNT ac80 5210 Ant2 -2.19 6.36 4.17 24 Pass
NVNT ac80 5210 Sum 0.13 6.36 6.49 24 Pass
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| Keysight Spectrum Analyzer - Channel Power = |
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MSG STATUS.

Power NVNT a 5180MHz Antl
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MSG STATUS.
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MSG STATUS.
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:05:31 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.81 dBm /20 MHz -64.20 dBm /Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:10:35 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.16 dBm /20 MHz -63.86 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:15:23 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

9.10 dBm /20 MHz -63.91 dBm /Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:07:33 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.78 dBm /20 MHz -66.23 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:12:28 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

7.78 dBm /20 MHz -65.23 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:17:11 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.24 dBm /20 MHz -65.77 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:09:19 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.32 dBm /20 MHz -64.69 dBm /Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:09:25 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.22 dBm /20 MHz -64.79 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:14:07 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.45 dBm /20 MHz -64.56 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:14:13 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.52 dBm /20 MHz -65.49 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5200MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:18:49 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.44 dBm /20 MHz -64.57 dBm /Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:18:55 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.10 dBm /20 MHz -65.91 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:36:57 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

6.30 dBm /40 MHz -69.72 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:51:00 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.27 dBm /40 MHz -70.75 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Antl



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:38:37 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

4.75 dBm /40 MHz -71.27 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:52:51 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.27 dBm /40 MHz -70.75 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:40:16 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

6.51 dBm /40 MHz -69.51 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:40:22 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.56 dBm /40 MHz -70.46 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5190MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:54:32 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

4.93 dBm /40 MHz -71.09 dBm /Hz

MSG STATUS.

Power NVNT n40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:54:38 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.74 dBm /40 MHz -70.28 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:21:03 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.59 dBm /20 MHz -66.42 dBm /Hz

MSG STATUS.

Power NVNT ac20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:26:27 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.33 dBm /20 MHz -65.68 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5200MHz Antl



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:31:00 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.10 dBm /20 MHz -66.91 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:22:56 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.29 dBm /20 MHz -66.72 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5180MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:28:01 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

5.92 dBm /20 MHz -67.09 dBm /Hz

MSG STATUS.

Power NVNT ac20 5200MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:32:50 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.31 dBm /20 MHz -67.70 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5240MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:24:36 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.36 dBm /20 MHz -66.65 dBm /Hz

MSG STATUS.

Power NVNT ac20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:24:41 PMJul 11,2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.34 dBm /20 MHz -66.67 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5180MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:29:49 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.73 dBm /20 MHz -66.28 dBm /Hz

MSG STATUS.

Power NVNT ac20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:29:54 PMJul 11,2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.84 dBm /20 MHz -67.17 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5200MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:34:46 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.54 dBm /20 MHz -66.47 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [07:34:53 PMJul 11,2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.75 dBm /20 MHz -67.26 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5240MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:57:12 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

2.81 dBm /40 MHz -73.21 dBm /Hz

MSG STATUS.

Power NVNT ac40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:01:58 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

2.02 dBm /40 MHz -74.00 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [07:59:06 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

3.03 dBm /40 MHz -72.99 dBm /Hz

MSG STATUS.

Power NVNT ac40 5190MHz Ant2

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:03:41 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

3.79 dBm /40 MHz -72.23 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5230MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [08:00:45 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

1.42 dBm 40 MHz -74.60 dBm /Hz

MSG STATUS.

Power NVNT ac40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:00:51 PMJul 11,2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.66 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

3.21 dBm /40 MHz -72.81 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5190MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [08:05:21 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

2.47 dBm /40 MHz -73.55 dBm /Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:05:27 PMJul 11,2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

4.16 dBm /40 MHz -71.86 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5230MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [08:14:08 PMJul 11,2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 16.000000 MHz
Auto Man

Channel Power Power Spectral Density

-3.34 dBm /80 MHz -82.37 dBm /Hz

MSG STATUS.

Power NVNT ac80 5210MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:15:57 PMJul 11,2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.22 dBm /80 MHz -81.25 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac80 5210MHz Ant2



Report No: SSP24070040-1E FCC ID: 2BHNM-KINGFISHER

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [08:17:39 PMJul 11,2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 16.000000 MHz
Auto Man

Channel Power Power Spectral Density

-3.69 dBm /80 MHz -82.72 dBm /Hz

MSG STATUS.

Power NVNT ac80 5210MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [08:17:46 PMJul 11,2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.66 dB
Ref 22.65 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

-2.19 dBm /80 MHz -81.22 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac80 5210MHz Ant2



